








MONITORING THE IMPLEMENTATION OF ENVIRONMENTAL SAFEGUARDS 

 

MINISTRY OF ENVIRONMENT & FORESTS 

Regional Office (W), Bhoapal 

Monitoring Report 

PART – I 

DATA SHEET 

No.: 02 Period July 2013 to December 2013 

1. Project type: River –Valley/ Mining/ Industry/ 

Thermal/ Nuclear/ other (specify) 

: Construction Project – (Residential 

Complex) 

2. Name of the project  : Kumar Prince Town 

3. Clearance letter (s)/OM no. and date  

    

: No. 21-221 /2007-IA-III 

Date: 24th December, 2007 

4. Location :  

 (a) District : Pune  

 (b) State : Maharashtra  

 (c) Latitude / Longitude : Latitude: 18°  31 ‘N  

Longitude: 73°  51 ’E  

5. (a) Address for correspondence   M/s. Manikchand Kumar Properties 
[...]
M/s. Manikchand Kumar Properties 

Kumar Capital, 1st Floor, 2413 

East Street, Camp, 

Pune – 411 001 

 

 

Prepared by: 

 

GREEN CIRCLE, INC. 

Vadodara 



  2 

 

 

 

 

 

 

CERTIFICATE 

 

This is to certify that the post environment monitoring of 

Residential Complex ‘KUMAR PRINCE TOWN’ Project for 

M/s. Manikchand Kumar Properties, Pune has been carried out 

by M/s. Green Circle, Inc., Vadodara during the period of 

October 2013-December, 2013. 

The study reveals that there is no negative impact of project on 

the environment. 

 

For: Green Circle, Inc. 

                        ___________________ 
                                      Pradeep Joshi 

CEO & Group President 
 

 



Post Environmental Monitoring Report 

(Oct’13-Dec’13) 

 

Developer: M/s. Manikchand Kumar Properties 

Residential Complex-“Kumar Prince Town”, Undri, Pune.  

 

  3 

 

INTRODUCTION:  

M/s. Manikchand Kumar Properties is a group of Kumar Properties which is well diversified, 

Value driven enterprise. M/s. Manikchand Kumar Properties is proposing to construct 

Residential Complex “Kumar Prince Town” Project on plot No. of S. No 9/1 (PT) Undri, 

Pune, Maharashtra. The proposed project has received Environmental clearance from 

Ministry of Environment & Forest, New Delhi under the provision of EIA Notification dtd. 

14th September, 2006, Subject to compliance of the conditions as per letter No. 21-221/2007-

IA-III dated 24th December, 2007. As per the instruction in the EC letter, periodic 

Environmental Monitoring has been carried out by Green Circle, Inc. and submitting required 

report to concern division regularly.  

 

SCOPE OF WORK: 

It includes quarterly monitoring of:  

A. Ambient Air Quality 

B. Stack Emission from DG Set, if any 

C. Water & Sewage quality 

D. Noise Level 

E. Soil quality 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Post Environmental Monitoring Report 

(Oct’13-Dec’13) 

 

Developer: M/s. Manikchand Kumar Properties 

Residential Complex-“Kumar Prince Town”, Undri, Pune.  

 

  4 

 

 

A. AMBIENT AIR MONITORING: 

Ambient Air Quality Monitoring was carried out at two locations within the project site for 

15 days @ 2 Samples/week. Eight hourly samples were collected and analyzed for PM10, 

PM2.5, SO2, & NOX as per the standard methods mentioned in Table 1 & the results are 

summarized in Table 2.   

 

Table 1: Standard method of analysis of ambient air quality 

PM10/PM2.5 : IS: 5182 (Part IV 1999 & Part XXIII:2006) 

SO2  
 : IS: 5182 (Part II) 2001 Improved West & Gaek method 

NOX
  : IS: 5182 (Part VI) 1998 Jacob & Hochheiser modified method  

 

Table 2 : Ambient Air Quality 

Sr. 

No. Parameter Units 
Result 

Sampling locations 

In phase 

II B1 

Building 

Near 

Main 

Gate 

NAAQS 

For 24 

Hours 

Analytical Methods 

Used 

1. Ambient Temperature oC 25 24 -  

2. Dry Bulb Temperature oC 23 23 -  

3. Wet  Bulb Temperature oC 19 20 -  

4. Relative Humidity % RH 54 52 -  

5. 
Particulate Matter size 

(PM10) 
µg/m3 80 78 100 Gravimetric analysis 

6. 
Particulate Matter size 

(PM2.5) 
µg/m3 38 36 60 Gravimetric analysis 

7. Sulphur Dioxide (SO2) µg/m3 11.8 12.6 80 
Improved West & 

Geake  Method 

8. Oxides of Nitrogen (NOx) µg/m3 23.6 21.2 80 
Jacob & Hochheiser 

Modified Method 

 

 

Note: NAAQS: National Ambient Air Quality Standards 

**:  01 hourly value shall be complied with 98% of the time in a year. However, 2% of 

the time, it may exceed but not on two consecutive days. 

 

 

 

 



Post Environmental Monitoring Report 

(Oct’13-Dec’13) 

 

Developer: M/s. Manikchand Kumar Properties 

Residential Complex-“Kumar Prince Town”, Undri, Pune.  

 

  5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Observations: 

From above table and graph it can be observed that, PM10 level ranges from 78-80 µg/m3, 

PM2.5 ranges from 36-38 µg/m3, SO2 ranges from 11-13 µg/m3, and NOx ranges from 21-24 

µg/m3. The Observed results clearly indicate, all the parameters are well within the NAAQS 

limits. 

 

 

 

 

 

 

 

 

 

 

 

 



Post Environmental Monitoring Report 

(Oct’13-Dec’13) 

 

Developer: M/s. Manikchand Kumar Properties 

Residential Complex-“Kumar Prince Town”, Undri, Pune.  

 

  6 

 

 

 

B. STACK MONITORING: 

Stack Monitoring was carried out for three installed DG sets within the project site. 

Samples were collected and analyzed for PM, SO2, & NOX as per the standard methods 

mentioned in Table 3 & the results also summarized in Table 3. 

 

 

Table 3 : Stack Monitoring Report 

 

Sr. 

No. 
Parameters Unit 

Results 

Reference 

Method 
In 

Phage I 

Near B1 

Building 

Near 

RMC 

Plant 

1 Material of Stack - MS MS MS - 

2 
Stack Height from 

G.L. 
m 5 4 4 - 

3 Stack Attached To - 
D. G. 

Set 
D. G. Set D. G. Set - 

4 Capacity of stack KVA 125 85 85 - 

5 Flue Gas Temperature ºK 373 371 368 - 

6 Velocity m/s 28.5 29.4 30.1 - 

7 
Particulate Matter 

(PM) 

mg/N

m3 
84.4 79.4 77.6 

IS 11255: Part 

1 

8 Sulphur dioxide (SO2) ppm 22.2 23.4 23.7 
IS 11255: Part 

2 

9 
Oxides of Nitrogen 

(NOx) 
ppm 32.4 32.3 34.6 

IS 11255: Part 

7 

 

 

 

 

 

 

 

 



Post Environmental Monitoring Report 

(Oct’13-Dec’13) 

 

Developer: M/s. Manikchand Kumar Properties 

Residential Complex-“Kumar Prince Town”, Undri, Pune.  

 

  7 

 

 

 

 

C. WATER & SEWAGE QUALITY:  

Water sample was collected from nearby Open well to check the quality of the water. 

Analysis results are compared with IS 10500:2012 as mentioned in following Table 4:  

 Table 4: Quality of Water samples  

 

 

Note: 

BDL = Below Detectable Limit 

N.S. = Not Specified 

 

Observations: 

The quality of Open well water shows that all parameters are well within the prescribed limit. 

 

 

 

 

 

 

 

Sr. 

No. 
Parameter Units RESULT 

 

Sample Identification Open Well (W1) 

Desirable limit 

as per 

IS 10500:2012 

1 pH  --- 7.43 6.5 to 8.5 

2 Temperature 0C 20 5 

3 Turbidity NTU <2 500 

4 Conductivity µs/cm 789 300 

5 
Total Dissolved Solids mg/l 840 

75 

6 Total Suspended Solids mg/l 12 N.S. 

7 
Total Hardness mg/l 289 

N.S. 

8 Ca Hardness mg/l 143 200 

9 Total Alkalinity mg/l 158 250 

10 Chloride mg/l 117 200 

11 Sulphate mg/l 50 0.05 

12 Copper mg/l BDL N.S 

13 Zinc mg/l BDL 0.3 



Post Environmental Monitoring Report 

(Oct’13-Dec’13) 

 

Developer: M/s. Manikchand Kumar Properties 

Residential Complex-“Kumar Prince Town”, Undri, Pune.  

 

  8 

 

 

 

SEWAGE:  Construction of STP is completed. Water samples were collected from STP Inlet 

& Outlet o check the quality of the Waste water. Analysis results are mentioned in following 

Table 5. 

Table 5: Quality of Waste Water samples  

 

STP Inlet 

Sr. 

No. 
Parameters Unit Results Reference Method 

1 pH  - 7.44 APHA 4500 

2 Temperature 0C 22 APHA 2550 

3 Total Dissolved Solids mg/l 2325 APHA 2540 C 

4 Total Suspended Solids mg/l 103 APHA 2540 D 

5 Chemical Oxygen Demand mg/l 445 APHA 5220 

6 
Biochemical Oxygen 

Demand 
mg/l 167 APHA 5210 

7 Oil & Grease  mg/l 4 APHA 5520 

 

 

STP Outlet 

Sr. 

No. 
Parameters Unit Results 

General 
Standards for 

Discharge 
Inland Surface 

Water 

Reference 

Method 

1 pH  - 7.43 5.5 – 9.0 APHA 4500 

2 Temperature 0C 20 35 APHA 2550 

3 Total Dissolved Solids mg/l 1834 - APHA 2540 C 

4 
Total Suspended 

Solids 
mg/l 46 100 APHA 2540 D 

5 
Chemical Oxygen 

Demand 
mg/l 150 250 APHA 5220 

6 
Biochemical Oxygen 

Demand 
mg/l 36 30 APHA 5210 

7 Oil & Grease  mg/l BDL 10 APHA 5520 

 

 

 

 

 

 



Post Environmental Monitoring Report 

(Oct’13-Dec’13) 

 

Developer: M/s. Manikchand Kumar Properties 

Residential Complex-“Kumar Prince Town”, Undri, Pune.  

 

  9 

 

D. NOISE LEVEL MEASUREMENT:  

Noise level monitoring was carried out at six locations within the project site as per standard 

method by using sound level meter and the results are reported in Table 6. 

 

Table 6: Ambient Noise Quality  

 

Sr. 

No. 
Sampling locations 

Noise Level in dB (A) Leq. during 

Day Time Night Time 

Measured Limit* Measured Limit* 

1 Near Main Gate Phase-I 58.4 65 52.7 55 

2 Near STP  54.6 65 54.1 55 

3 Material  Entry Gate  56.2 65 55.6 55 

4 Building B1 58.3 65 50.1 55 

5 Building No B3 60.5 65 51.5 55 

6 RMC Plant  63.4 65 52.3 55 

 

Note:  

* Ambient Noise level Limit for Residential area as per Noise Pollution (Regulation & 

Control) Rules, 2003. 

Day time is reckoned between 6 A.M. to 10 P.M. & Night time between 10 P.M. to 6 A.M. 

 

Observations: 

The noise level at site is well within the prescribed limit.  

  

Analysis Report 

Sr. 

No. 
Location Name Date of Measurement 

Observed Value in dB(A) 

Results 

CPCB 

Permissible 

Limit 

1 Near DG –I In Phase -I 09/11/2013 70.6 75 

2 Near DG-II B1 Building 09/11/2013 72.6 75 

3 RMC Plant DG-III 09/11/2013 73.8 75 

 

 

 

 

 

 



Post Environmental Monitoring Report 

(Oct’13-Dec’13) 

 

Developer: M/s. Manikchand Kumar Properties 

Residential Complex-“Kumar Prince Town”, Undri, Pune.  

 

  10 

 

E. SOIL QUALITY ANALYSIS: 

Soil samples of Excavated Soil & near the gate of site were collected from site at 20 cm 

depth. Analysis results are tabulated in the following Table 7. 

 

Table 7: Soil Analysis Report 

 

 

         Note: BDL = Below Detectable Limit 

 

Observations:  

The quality of soil shows that there is no heavy metal contamination. 

 

Sr. No. Parameter Units Result 

Sample Identification 
B2 Building 

(Center of Site) 

1 pH - 7.65 

2 Moisture Content % 4.6 

3 Sulphate mg/gm 1.45 

4 Organic Matter % 2.88 

5 Chloride mg/gm 0.91 

6 Copper mg/gm BDL 

7 Total Kjeldhal Nitrogen mg/gm 1.20 

8 Zinc mg/gm BDL 



1 

ANNEXURE – 1 

PROJECT DETAILS  

 

1. Name and Address of the Project Proposed : 

Proposed project is the construction of Residential Complex– “Kumar Prince Town” at land 

bearing S. No. 9/1(pt) Undri, Pune. 

 

2. Project Proposed:   

M/s. Manikchand Kumar Properties has proposed Residential Complex – “Kumar Prince 

Town” at Undri, Pune. The proponent has tried to take all the steps for care of the 

environment and the nature. Some recreational facilities like landscape garden, health club, 

club house, swimming pool, etc., will be developed by M/s. Manikchand Kumar Properties in 

residential complex.  

 

AREA STATEMENT INCLUDING PARKING STATEMENT: 

 

Sr. 

No. 
Particulars Area 

1. Total Gross Plot Area  1,01, 600.00 m2 

2. Total Deduction area 55,989.64 m2 

3. Net Plot Area (1-2) 45,610.36 m2 

4. Total Addition Area(TDR) 36,488.29 m2 

5. Total Balcony Area 12,314.80 m2 

6. F.A.R Permissible (with Balcony) 

(3+4+5) 

94413.45 m2 

7. Total Built Up area  94413.45 m2 

8. Total No. of Building 22 nos. 

9. Total No. of Flats 946 nos. 

 Parking Statement Cars Scooters Cycles 

10. Parking Required by DC Rules 946 946 946 

11. Parking Provided 1050 950 950 

 

 

 

 

 



2 

3. WATER CONSUMPTION: 

 Total water demand: 775 m3/day 

            Source of water        : Municipal Corporation 

 

4. SEWAGE GENERATION & TREATMENT PLANT: 

 

 Sewage from the project will be generated at the rate of 620 m3/day 

 During functional phase about 620 m3 / day of sewage will generated 

 The sewage generated during operational phase will be treated in STP of  

 650 m3/day capacity 

 The STP is designed on the basis of extended aeration principle  

 

SCHEMATIC FLOW DIAGRAM FOR SEWAGE TREATMENT 

 

 

 

 

 

 

 

 

 

 

 

        

             

 

 

 

 

         

 

    

  

            

   

 

        

 

 

 

 

 

 Excess Water to Municipal Corporation 

To Reuse for Gardening /Flushing                           

Bar Screen Chamber 

Equalization Tank 

Aeration Tank 

Secondary Clarifier 

Pre Filtration Sump 

Final Holding Sump 

Mechanical 
Filter Press 

Pressure Sand Filter 
 

Sludge To 
Disposal as Manure 

Activated Carbon Filter 

Chlorine doser 

Excess 
Sludge 

     Recycle Pumps 
              Sludge 



3 

 

5. RAIN WATER HARVESTING DETAILS 

For rain water harvesting, no. of bore well will be proposed within building premises. It is 

proposed rainwater from roof tops and from surrounding area within the complex will be 

considered for recharging of these bore wells. Open trenches/storm water drain has been 

considered along the road side and as per topography of the plot. 

 

DETAILS OF STORM WATER 

 

It is proposed to have separate storm water conveyance system for the project. For this 

purpose rain water from roof tops and from surrounding area within the complex will be 

considered. Open trenches/storm water drain has been considered along the road side and as 

per topography of the plot. 

 

6. SOLID WASTE GENERATION: 

QUANTITY OF SOLID WASTES GENERATED:   

Solid Waste Generation  : 1,135 kg/day 

Sludge generation    : 130 kg/week 

From the total waste: 

Non Bio degradable Waste   : 50 % 

Bio degradable Waste   : 50 % 

 

SOLID WASTE DISPOSAL METHOD:  

Domestic garbage generated from the proposed project is envisaged to be disposed through 

Trash bins, Trash cover collection system & then through the Municipal Garbage collection 

Trucks for further disposal. Domestic household garbage would be segregated into Organic 

and Inorganic wastes and then kept ready for disposal. The volume of garbage produced from 

the Project is worked out as per the guidelines of IS:6924-1973. 

 

7. POWER REQUIREMENT: 

 

 The main source of Electricity supply will be from M.S.E.B 

 Total requirement of Electrical load will be 20 KW during construction phase. 

 During Operational Phase, total requirement of Electrical load will be 2500 KW. 

 Total electrical connected load will be 2623 KVA. 



4 

 

It is proposed to install three DG sets each of 125 KVA capacity with Acoustic noise 

controlled measures. The fuel for DG set will be HSD. 

 

THERMAL EFFICIENCY OF THE BUILDING: 

Roof  

 

Sr. 

No. 
Description 

Conductivity 

w /m . k 
Length 

Resistance 

R 

m2. k /w 

1 Outside surface (Ashrae Ao)  0.059 

2 Clay tile 0.571 0.012 0.021 

3 Brick Bat Coba 0.727 0.1 0.138 

4 HD Concrete 1.731 0.15 0.087 

5 
EPS 16Kg 

         Density 
0.035 0.075 2.568 

6 Inside surface (Ashrae Eo)  0.121 

  Total Resistance 2.994 

 Net U Value 1 / 2.994                   = 0.334 

 U Value recommended by ECB code 

(Climate zone warm & humid) 
0.409 

 Roof meets the requirement  

 

Walls 

Sr. 

No. 
Description 

Conductivity 

w /m. k 
Length 

Resistance 

R 

m2. k /w 

1. Outside surface   0.059 

2. Inside wall 1.731 0.200 0.116 

3. Inside surface   0.121 

  Total R Value 0.296 

 Recommended R  Value 0.352 

 

 

 

 

 

 



5 

GLASS NORTH  

U factor recommended  : 6.922 w/m2·k maximum 

With 6mm clear glass  : 5.7 w/m2·k 

GLASS - NON NORTH 

U factor recommended  : 3.177 w/m2·k 

Glass with double glazing  : 2.8 w/m2·k 

6 – 12 – 6 

 ENERGY CONSERVATION IN COMMON AREA LIGHTING 

Sr. 

No. 

Area for Lighting- 

Purpose 

Connected Load with 

conventional light 

fitting (KW) 

Load with CFL Energy 

Efficient lamps( in KW) 

1 for multi level Parking, 

Lobby Stair Case for   

Buildings–23Nos 

55 KW 

(40 W tube lights & 

lamps) 

40.3 KW  

(18 W CFL -Energy Efficient 

Lamps 

2 Street Light & Area 

Lighting 

13.5(with 150 w street 

light fitting-90nos) 

7.2 (with CFL street light& 

HM fittings) 

3 Gardens, Gate and Club 

house- Pool, 2 nos. 

24 (estimated 

conventional Lighting) 

16 (with CFL – energy 

efficient Lamp-Fittings)   

 Total =       92.5 KW 63.5 KW 

Hence, reduction in lighting load and energy consumption in common area is around 31.35%. 

 

8. TREE PLANTATION:  

 

About 635 trees are proposed to plant in the R. G. (6,544.43 m2) Area.  

 

Sr. 

No. 
Common Name Botanical Name Height 

Canopy 

(dia.) 

No. of 

Trees 

01. Jawa Willow Ficus Benjamina 18 to 20 m 9 to 11 m 49 

02. Devil’s Tree Alistonea Scholaris 12 to 15 m 10 to12 m 96 